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ON ROAD USE ONLY
FULL BALL BEARINGS

WHEELBASE : STANDARD 257mm (adjustable)
WIDTH : STANDARD 190mm (adjustable)
GEAR RATIO : 3.08 (37T/12T)
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Please add color remark for ( ) part number.
e.g. 210123P for Purple (210123) Color Fi Purple %
SIS () WA -

#: 210123P for % (210123) REmaEEAy A
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1/10 SCALE RC 2WD HIGH PERFORMANCE DRIFT CAR
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Remove Spur Gear

: Attaching position .
STED Attaching Motor WEBERETEE IR |

540 MOTOR
(not included)

Attaching Spur Gear

= Attaching Pinion Gear

% Please refer to gear ratio list for gear ratios.
PEASERtRLL « SRZER LR -

Loose both screws for gear
ratio adjusting.
MR L - SRESRRE M IR -

Adjust for proper space.
S-EELEES Tl

WA aNs

Pinion Gear
(not included )
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Steering Servo Assembl

@ 48%X45
SERVO
(not included) 54
@ Short servo
e O D™ horn
*ﬁi sANPTA
2 l’ [ (&< 4.8X4.5
32 26%10
M3 X 10
e Attaching the servo as
%{; e shown.
BRI 855N E -

—~g

M3X8

Lock the screw after €.

BN @ 2 EEHER -

3X6X0.5

3 X GD : ______::;::;;:5:515'3?55"

Approx. 44.60mm __I

Attaching Receiver

RECEIVER

Please set receiver
according to it's reguirements.

sHHlaE B S R RE !

Attaching ESC Plate

Y 74

s WA

Jurf__"J
[0

=

=

]
L

s

Keep 25~30mm
wire length.

IHEHR RATRE25~
30mm !

I: Konb position for
[ removing.
\@ Y HEAR I T AR -
= EN=I D !
T
L .
&
I 1l 11
Nl e
i,
I: Konb position for
| fixing.
(@ 48 He R SRS -
BRI EE !

=B 8%

Remove this part.

LUSBIEE -

ARSI SR ERIFT !

ESC (not included)
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Attaching Gyro
sTer Y Attaching Gy

Default assembly

= Attaching Batte
STE E Al g ry

o #:Notice the latch is in “Open” position for attaching battery.
'\] IR PUSMIRBEMR "B MiRAE - FRIRETH -
S 1
N
X ~ \ 2
i /-.. J E}
/™~ -
f 25mm &
=
) o
% . = 25mm &
o ) ) ' e
I % ]
E Please refer to gyro instructions for setting and installing.

2

FEeRiBeER e BBl - SASFRIPMEREEE -

Options
HERESN g.omm &.5mm &.5mm
ol ol el [
Please cut off the part as diagrams.
BT ETREIFREF -
/4Y
O £ O O
O O O
Gyro mount
8.5mm 8&.5mm : ] f.-*ff‘r 1
fi2 ol
e e D X i
QN
l € iy "fﬂ
O e N e
Upper deck A g@;
8.5mm | §.5mm @L’y’t@
u b
Q0
00
00 : : s Recommended hard battery
Matching the 8.5mm spaces to suitable measurement
~ places. - L140 X W48 X H26mm (not exceed).
CHTS.SmmilE - AR E AL - RUERIBNE W - BETBESE140 « 48 - B26mm °
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Attaching Front Damper
L LR R ES

Damper Assembl

Pull down piston and pour oil into
cylinder.

Remove air bubbles by slowly
moving piston up and down.

R TEEAMATYH » 18 LT
g SIS PR ©

Attaching Rear Damper
RIEIE BB

oil seal

Front Rear
damper damper

Pull down piston rod 3mm, attach oil Front-Silver

seal and absorb oil overflow with Rear-Orange-Green l

tissue paper. _ ae [ O
-. | ESEBCERE -

Hg%%;;% 3mm & EERELELEHHEE ;@gtﬁﬁﬁ@
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Front Bumper Assembly
i FhER LR

M3 X8 — E

S TEF

Attaching Rear Body Post
sTer LR Attaching 3’

Attaching Bumper
ZIEFHER

Attaching Rear Bumper
sTerLREW Ataching P

OPTIONAL PARTS

f o ¢
—

210282 8, ] %
MST #iEE AWy
MST Diffuser
AN M3 X
210439
MST & TFEREE R

MST Rear balancing diffuser

RMX-DVIP2WD 8



Attaching Body Mounts

LI, O/ - Attachin
L BB 7 | A ﬂantennag

A, . pipe
Please set the body mounts according ' / :

; REXRE
to the car body.
AERREREEREREE -

A

! '.1r_.-'
' =
y 1 =
ARy -
AW =

N e Y
4N\

;ﬂmtaching Tire
ot

FR-F tire

Cutting it for proper length.
AU EEREER -

-4 |FRONT | REAR II-

RMX-DVIP2WD 9



[ M2<4 Screw 4 @ M2.5x25 Screw X2 3255XX1.0 Alum. spacer 1
© (jum SRR qm LEfeH A @ e - .
110004 110067 (820026) @ M=~ 4R
M3%5 S 5 1 4mm  Alum. turnbuckle wrench
M2X6 Screw <2 crew 3x55x20 Alum. spacer <2 PRSI T
@ PARETES © (D LEA ik @ S (210272)
110044 110006 (820027)
1 i
M2<8 Screw ~o M3 <10 Screw =2 3% 5530 Alum. spacer <2
© SRS © (Him (Hi4Rk @ ST e
110063 110032 (820028) 0.05" L Wrench
L #&F WIS T
% R " 1100867 S DAL
@ Gmm M2.5 <6 Eﬁjﬂigﬁ.xq . 4.8X45S Ball connector X2 @ 3X565X20 ;_I;ﬁrnl spacer X2 SO)J0)#
" 110003 @ Ll e 8200275 et
210433
M2.5<10 Screw x4 §X7%1.0 Spacer x4 [—HEEE —
@ ||iTT=’T"'-'T”‘*“*|‘ Y LI EE @ . 4.84.5 Ball connector 8 © L3a Black grease MST-PU Sticker
| L ) A Dok i
e PREAST 4 820018 REWR MST-PU&L Damper oil #300
310001 130008 710001 Bl
@ [ M35 Screw X3 @ 3X6x%0.5 Spacer X18 L
T AT AR BE 1l TRt e i
LA LB 420 , r =
b 584 Ballconnector -4 110047
110049 .j! B PERLR AR ; i
DUIEEEE Wl e o e et i 0 i e A S _ .
N ; [ R
M3%6 Screw 14 axBial.n Spacer X ;o 5.5 |
M ek -1y 1 1
L [ e S0 v . :
110001 2N 4.8 Ball connector nut 6 i | :
S AT 1 f |
= 210161 R-clip 5.0 (black) 4 & :
M3 8 Screw 38 RAH0 5.0 (R) ; -
ol e, i ol
: 1 Iil
a0 — 4.8 Ballconnector nutL =4 | ! !
A= THE (R Y 1
.Ili' = gg;;f VTN () E-clip 4.0 %1 L |
M3 10 Screw 6 Edl 4.0 i g Jr— '
AR 110037 . =i |
110026 g O£ |
255 Suspension balls 8 I ! — |
i (i T T TTHITT :
AT @ R O i ; |
~ ~ M3 <12 Screw >4 210321 16&20&25 L Wrench set - ;
-5.1*,1;-|'=I.: (I iEET T 3x3.5x20 Steelturnbuckle »2 L # ¥4 | 5.5&7.0 Alum. wrench |
; 110029 SH BT AT 120035 | : BESERIR |
M4 Wheel nut = 4 210326 i | (700003} |
eiEsneh [ I [
o M3X 14 Screw X3 g20004 ] hremrmrmrmi et et et e e - — i el i -
@ ":':I'Jia":l'.lf';ﬂ.’.'-,il.r%:l SRR
Ve M3 <68 Bolst b2
) ol S aister post -~
O Uit i 3%7 Ball bearing 1
X all bearing = ¥ il
B s M2.5%10 Screw 1 e sk 3X10 iﬁfibearlng X4
@ @x«mmulll SRl i 120008 120002 2 546 Arm shaft 4 2 5§20 Arm shaft x2
110025 TR RS fir W R H
o 2WD Axle 2 N— 310048 310046
O T 'g.;aiéwxe 58 Ball bearing 2
M2<8 OScrew x4 . WL ki stk
© (o AR (2£5F) 310049 120003
110045 i A\ ——
: s ing [ ]
M1 694 Scron _ _ 483 Ball bearing %2 O S3H; Ba g X4 - O O ()
2 W, I : LR % o -
© [m ' e © SRRl R Rlon e e 120011 RMX Belt pulley shaft (short) 2.0%22 Arm shaft x2
1100388 vooss RMX & S rATE
= 310057 310047
” 383 Ball bearing 1
@ [ﬂi‘l"ﬂ.ﬁ‘.ﬂ M1.6 X6 i‘ff:e:'ﬂ -8 Universal adjusting mount =2 154
. 1100665 e i R R 4 120016 '
310061
I o[ Jo o ——
7 582 Ball bearing <2 137 Y - ..
Mt M3 <8 Screw 31 Cross joint <2 ( piiar 120001 RMX Belt pulley shaft (long) 2x948 Shaft x9
AL s EisnS O B T 120015 A RMX H i g
110005 820030 310058 110017
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D <D ~] S '
ﬁ
Idler gear MO.6 25T
1«.‘!’1"..
Wide balancing bumper é;;ugﬂﬂﬂﬁ ks
WA MR
210378
— et
RMX Electronic device accessory
RMX WEEE
210088
y
(b ©© DDGDDDDDDDGDEEE#
\
Pulley 12T
Al EHE 12T
(b ©®© DDGGDGGDDDGGQﬁE& I
N
y
(p ©© 000000000000 00 000 C
(b ©@©| (Joooocooooooo0000000 = ——r——
N . : HT Lower arm
Car bﬂd:‘,{. post set HT Tk
PSR 210054
210381 . 8 -

@ @ @ @ @ @ Servo horn set (23T/25T) Servo horn set (long) (23T/25T)

ERRBIAEFH (23T/25T) GRBSALAAE (%) (23T/25T)
210032 210033

© © © © © ©

000 ©000

Bt 4 R4 HT Rear lower arm (4 holes) & wheel hub X2
210047 HT % T/ (47L) & f8m e :

= r 170 O
[ i o
g 1S — .l'___ Lif

(| S S

@000 ©000
|

5.8 Adjuster set

RN

820081

/0 0)(0 O\ | |8 cxd

@ @ HT LI.IEEJIIE;I‘EI‘I‘I'I @ @
ZO O 0 0% \ Lh

HT Upper arm spacer
HT LisWgaR
210061

KPI Upright set
KPI #&iEE
210060

RMX-D VIP 2WD 11



320 Alum. reinforced turnbuckle

(T I Vo

332 Alum. reinforced turnbuckle

ol R e (AT HE
(810007) (810010)
f [T 336 Alum. reinforced turnbuckle
e ERERTIHAR
(I (810012)
(I : T

360 Alum. turnbuckle
R eI
(210105)

(©) )

OXO,

RORO

(O] |@z=r 10[|O) |

uowm@ou

Alum. suspension mount (-1.0) =3
BEERYNE (-1.0)
(820084)

Alum. suspension mount (+2.0)
Mo ERWE (+2.0)
(820038)

RMX Alum. rail mount
RMX 85 & A B
{210426)

RMX Alum. main shaft mount
RMX RS & MhEE
(210427)

Alum. steering rail
e & BE RN
{210425)

4mm  Alum. hex. wheel hubs Wheel hub spacer 1.0
o MieE fRERH 1.0
(820044) {82004 9)
[

N
S [

.

Alum. servo mount
RS s el AR EREE
(210413)

EX)

C )
O O

RMX Alum. motor mount
RMX 885 & WS EE
(210428)

UNRRIRRH R RRIEIN

RMX Ball diff. set
RMX BE&E8
(210444)

L

RMX Alum. upper deck connector
RMX 285 & “HEHl#E 02
(210424)

RMX Alum. bulkhead +2
RMX 8 afiE
) (210423)
§

)
) O

T

Alum. arm set
% [k ]y CE o
(820082)

Wheel axle
AT
310006

O

O

Y E=y~ 4812mm

48 Steel CVD great angle universal shaft
SRRE A ECVD9ENG 48
820007

=y ABPmm

RMX Alum. spur gear holder
RMX 85 &M
(210429)

Alum. belt pulley
T g i
210430

RMX Alum. strengthen post <2

(210432)

TEREE

|

_K

—
e \
XXX Alum. gear box cover set (HT-F)
AXX S EEm L EE (HT-F)
(210323)
—
Ty

=

XXX-R Alum. gear box cover set
XXX-R a5 wpan b 3sE
(210295)

RMX-DVIP2WD 12



O
O
O Q O
C )
LSD-01 Gyro ©c0 OO0 o O O
RPN
841001 RMX Carbon lower deck 2.5 (
RMX Bl iEss 2.5
210417
C
( y ©0 00 oo ©
O O -
O O
O
Q Q ®)
Gyro mount @)
Bee iR rE
211505; O
@o () ~—__
00 ° "
> C o O e oy
0 0 o © O

RMX Carbon rear damper stay 3.5
RMX RS Bmas 3 5
210419

RMX Carbon front damper stay 3.5
RMX RisaiBme 3.5
210418

RMX Carbon steering arm extension 2.5
RMX RS W T i 2.5
210422

RMX Carbon rail frame 2.5
RMX iisiRinie 2 5
210421

RMX Carbon upper deck 3.5
RMX Sl il 3.5

210420

o O

j@@J
° o o0

WisSis

20g

RMX Balancing iron column 20g
RMX EIE#AE20g
210443

Rear bumper
e
210379

C

177 3.5mm Drive belt {Japan)

414177

BRE®

)

RMX-DVIP2WD 13



Wide balancing bumper sponge
W R IERA R
130039

Carbon bumper support L 2.5
HiRHRIREE L 2.5
210381

Inner sponge
E A AR
130017

Double sided tape
L il
130006

204801 Sponge
PR AR AR
130034

Antenna pipe
TR
130007

(210115)

11.5X15 O-ring X4
Qi
130002

Piston spacer set <4
BRER SRR
210435

Piston spacer set < 4
BB LR
210235

Damper O-ring F3 (blug) 4
BRBOIR (8)
120028

65x2 sponge X4

i
130021
E-clip 10
EREN
110013

0

Cylinder cap =4 Piston rod >4 Qil seal <4
B FE it R Pt Lo
(310003) 310008 130004

Rod guide cap <4
Lt SO
{310005)

Spring retainer <4
A RR
{310004)

Alum. damper cylinder =4
SERREE
210151

Reinforced damper plastic maintenance set <4
S mEsa
8200355

Spur gear 88T-48P
F S BBT-48P
210013

48P GEAR RATIO

64P GEAR RATIO

=2WD f!UUE] 116T =2WD IEK&HD
37T/12T | 37T/18T 37T/12T | 37T/18T

35T 10.40 6.93

36T 10.11 6.74

- o 9.83 6.56

38T 9.57 6.38

29T 9.36 6.24 39T 9.33 6.22
S0T 9.04 6.03 40T 9.10 6.06
31T 8.75 5.84 41T 8.87 5.82
32T 8.48 5.65 42T 8.66 5.78
33T §.22 2.48 43T 8.46 2.64
44T 8.27 5.51

45T 8.09 5.39

48T 7.91 527

47T 7.74 2.16

48T 7.58 5.05

49T 7.43 4.95

32mm Super coil spring set (hard) (orange-gold)
RadB R () (MG-&)
2104371

32mm Coil spring (hard) (silver)
A () (38)
2103731

RMX-D VIP 2WD 14



Please add color remark for () part number. Color Purple

PARTS CODE e.g. 210123P for Purple (210123) Remark P
110001  Round head screw M3 <6 (10) 120006  Ball bearing 37 (2) 210080  Ball diff. pulley 37T 2104255  Alum. steering rail (silver) 414177J Drive belt 177 3.5mm (Japan)
110002 Round head screw M3 <8 (10) 120008  Thrust bearing 2.5X6 210090  Idler gear M0.6 25T (2) (210426) RMX Alum. rail mount (700003) 5.5 & 7.0 Alum. Wrench
110003  Round head screw M2.5 <6 (8) 120011 Ball bearing 511 (4) (2101058)  Alum. turnbuckle 3260 (210427) RMX Alum. main shaft mount 710001  MST-PU Sticker (4)
110004  Round head screw M2 > 4 (6) 120013  Ball bearing 4 <X8x3 (2) 210111-2 Pulley 12T (210428) RMX Alum. motor mount (810007) Alum. reinforced turnbuckle 320 (2)
110005  Countersunk screw M3 8 (10) 120015  Ball bearing 582 (2) 210151  Alum. damper cylinder (4) (210429) RMX Alum. spur gear holder (810010) Alum. reinforced turnbuckle 3 <32 (2)
110006  Set screw M3<5 (6) 120016  Ball bearing 383 (2) 210159  Ball connector 5.8 < 4 (4) 210430  Alum. belt pulley (810012) Alum. reinforced turnbuckle 3386 (2)
110013  E-clip 2.0 {(10) 130002  O-ring 11.5X1.5 (4) 210161  Ball connector nut 4.8 (4) (210432) RMX Alum. strengthen post (2) 820007  Steel CVD great angle universal shaft 48 (2)
110017  Shaft 2:<X9.8 (10} 130004  Qil seal (4) 210235  Piston spacer set 210433  Ball connector 4.8:<4.5 5(5) 820018 Spacer 5X7x0.1 (8)
110020  Steel ball 3.0 (13) 130006  Double sided tape(5) (210272)  Alum. turnbuckle wrench 4mm 210437-1 Super soft coil spring set 32mm (hard) (820026) Alum. spacer 3.:<5.5:<1.0 (5)
110025  Tapping round head screw 2.6 10 (6) 130008  Black grease (210295) XXX-R Alum. gear box cover set (orange-gold) (2) (820027) Alum. spacer 3:X5.52.0 (5)
110026 Round head screw M3 > 10 (10) 130008  Damper oil #300 210321  Suspension balls 2.55 (8) 210443  RMX Balancing iron column 20g (820028) Alum. spacer 3XX5.5x3.0(5)
110029 Round head screw M3 <12 (8) 130017  Inner sponge (8) (210323) XXX Alum. gear box cover set (HT-F) (210444) RMX Ball diff. set 820030  Cross joint (2)
110032  Set screw M3:<10 (8) 130021  Sponge 6.5<2 (10) 210326  Steel turnbuckle 33.5<20 (2) 310001  Ball connector 4.8 4.5 (5) (820038) Alum. suspension mount (+2.0)
110035  Set screw M3:<3 (8) 130028  Damper O-ring P3 (blue) {10} (210342) Alum. joint ring (310003) Cylinder cap (2) (820044) Alum. hex. wheel hubs 4mm (4)
110037  E-clip 4.0 (10) 130034  Sponge 20801 (4) 210344  Ball connector nut L 4.8 (4) (310004) Spring retainer (2) (820042) Wheel hub spacer 1.0 (4)
1100395 Cap screw M1.6<4 (10} 130035 L Wrenchset(15&208&25) 210373-1 Coil spring 32mm (hard) (silver) (2) (310005) Rod guide cap (2) (820054) 5.8 Ball end bush
110044  Round head screw M2 > 6 (6) 130032  Wide balancing bumper sponge 210378  Wide balancing bumper 310006  Wheel axle (2) 820055  Reinforced damper plastic maintenance
110045  Round head screw M2 8 (partial thread) (6) 130041  O-ring 6.5:<1.5 (4) 210379  Rear bumper 310008  Piston rod (4) set (4)
110047  Spacer 3 xX6x0.5(8) 210013  Spur gear 88T- 48P 210381  Car hody post set 310032  Diff. screw & spring set 820074  Wheel nut m4 (4)
110048  Spacer 3 X805 (8) 210032  Servo homn set (23T/25T) 210391  Carbon bumper support 2.5 L 310033  Diff. plate (2) 820075BK R-clip 5.0 (black) {10)
110048  Round head screw M3 <5 (10) 210033  Servo horn set (long) (23T/25T) (210413) Alum. servo mount 310046  Arm shaft 2.5<20 (2) 820081  Adjuster set 5.8 {4)
110061  Round head screw M3+ 14 (8) 210047  Reinforced adjuster set 4.8 <18 (8) 210417  RMX Carbon lower deck 2.5 310047 Armshaft 2.0:<22 (2) (820082) Alum. arm set
110063  Round head screw M2 8 (6) 210054  HT Lower arm 210418  RMX Carbon front damper stay 3.5 310048  Arm shaft 2.546 (4) (820084) MST Balancing weights 30g
110064 Round head screw M2.5 10 (6) 210058  HT Upper arm 210419  RMX Carbon rear damper stay 3.5 310049  2WD Axle (2) 830005  Alum. suspension mount (-1.0)
1100668 Cap screw M1.6:<6 (10) 210060 KPPl Uprnight set 210420 RIMA Carbon upper deck 3.5 310057 RMX Belt pulley shaft (short) 830008 FR-F tire (hard) (2)
110067  Set screw M2.5<2.5 (6) 210061 HT Upper arm spacer 210421 RMX Carbon rail frame 2.5 310058 RMX Belt pulley shaft (long) 841001 CS-R tire (2WD-Harder) (2)
120001 Ball bearing 1015 (4) 210070  HT Rear lower arm (4 holes) & wheel hub 210422  RMX Carbon steering arm extension 2.5 310028 Bolster post M3 %68 (2) LSD-01 Gyro
120002  Ball bearing 510 (4) 210087  Gyro mount (210423) RMX Alum. Bulkhead 310060 Bearing bush 3:<4<1 (4)
120003  Ball bearing 58 (4) 210088 RMX Electronic device accessory (210424) RMX Alum. upper deck connector 310061  Universal adjusting mount (2)
OPTION PARTS CODE
210142  Alum. wheel hubs 6mm (brake disc shaped) (210436) RMX Alum. solid axle set 820047 MST Balancing weights 3.5g (4) (820058) Adjustable alum. suspension mount (+1.5-+3.0) 820071 Machined piston 3:<1.0 (4)
210209  Alum. pulley 12T 210439  MST Rear balancing diffuser (820050) Alum. damper retainer (4) (820060) HT Alum. front lower arm set 820072  Machined piston 6:<0.6 (4)
(210354) HT Alum. rear upright (2) (820029) KPI Alum. upright (2) 820052  Wheel weighting ring (2) (820063) Suspension mount spacer 0.5mm (4) (820080} Alum. adjustable body post (2)
(210400) Alum. bumper support L (820043) Alum. hex. wheel hubs 5mm (4) (820053) Adjustable damper caps (4) (820084) HT Alum. rear lower arm set 820085  MST Balancing weights 10g
210431 RMX Alum. ball diff, set (820046) Alum. damper retainer (lower type) (4) (820057) Adjustable alum. suspension mount (-0.5-+1.0) 820070  Machined piston 3 0.8 (4) (820088) Alum. 8-adjusting servo saver
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110004  AAFEEEAEE M2 <4 (6) 120011 EBH5X11 (4) 210080 17588 MO.6 25T (2) 2104255 ®Boa@mR (5 414177) BREF 177 3.5mm
110005  AHEEREREE M3 <8 (10) 120013 HEH 4X8X3(2) (210105) #SBRETIBHIE 3X60 (210426) RMX E&aRiE (700003) 55&7.0H5=ERHIR
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110013 EH]l 2.0 (10) 120016 B 3X8X3(2) 210151 EE & HmEE (4) (210428) RMX E5&EEE (810007) E&&SEallBHE 3:X20(2)
110017 i 2298 (10) 130002 OR11.5X1.5(4) 210159 IFGHREER 5.8 4 (4) (210429) RMX E& a8 (810010) H|EEHEATIBHNE 332 (2)
110020  Z=i®#H% 3.0 (13) 130004 EEEE (4) 210161 1PEEERN 4.8 (4) 210430 HBoeaETEEE (810012) BE&&EHEAIBHIE 336 (2)
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Bk 2Rk
210143  |EE7ERE 6mm (RERL) (210436) RMX fE5&lEsE 820047 MST B2HiLE 3.5¢g (4) (820058) EIMUSSEMEE (+1.5-+3.0) 820071  YIHIEEEL 3:X1.0 (4)
210209 el eE 12T 210439 MST & TaclE #ERiR (820050) o i EE (4) (820060) HT EoEa) HHEEE 820072 EDE e EEERE 6 0.6 (4)
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210431 RMXES&B=EHE (820046) BESENRE (FEL) (4) (820057) FIIEiISE & MW E (-0.5-+1.0) 820070 HEEER 3:X0.8 (4) (820088) E&E&skiBREEmE
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